
WaterSMART: Development of Feasibility Studies under the Title XVI 
Water Reclamation and Reuse Program 


for 


McAllen Public Utility 

Water Reuse Feasibility Study 


Applicant 
City of McAllen- McAllen Public Utility 


Mark Vega, P .E. 

General Manager 


1400 West Houston Street 

Post Office Box 220 78505-0220 


McAllen, Texas 78501 

Email: mvega(mmcallen.net 


Phone: (956) 681-1630 

Fax: (956) 681-1639 


Study Manager 

Tim Skoglund, P .E. 


Utility Engineer 

1300 Houston Ave. 


McAllen, Texas 78501 

Email: tskoglund(a),mcallen.net 


Phone: (956) 681-1775 

Fax: (956) 681-1779 


March 3, 2015 


http:tskoglund(a),mcallen.net
http:mvega(mmcallen.net


Table of Contents 
[...]
c. 	 Define any recommended future public outreach initiatives needed to address 

public concerns related to implementation of a potable reuse project. 
d. 	 Identify basic research needs, if any. 

1. 	 Describe research needs associated with the proposed Title XVI project, 
including the objectives to be accomplished through research. Depending 
on treatment schemes identified, pilot- and/or bench-scale testing of 
treatment processes will likely be necessary to obtain TCEQ approval. 
Research related to concentrate disposal strategies may also be identified. 

1. 	 Describe the basis for Reclamation participation in the identified 
research. 

2. 	 Identify the parties who will administer and conduct necessary 
research. 

e. 	 Develop a schedule for implementation of the preferred alternative, including 
basic research, pilot-testing, design and construction, customer contracts, 
permitting, and other necessary elements. 

(2) A plan for 	 funding the proposed project construction, operation, maintenance, and 
replacement costs: 

a. 	 Describe the willingness of MPU to pay for its share of capital costs and the full 
operation, maintenance, and replacement costs. 

10 



b. 	 Describe how MPU will pay construction, annual operation and maintenance, and 
replacement costs. Identify the potential sources of revenue, including grants 
and/or loans that may be available to fund design and construction of the 
preferred alternative. 

c. 	 Describe all Federal and non-Federal sources of funding and any restrictions on 
such sources, for example, minimum or maximum cost-share limitations. 

d. 	 Describe the reasonably foreseeable future actions that MPU would take if 
Federal funding were not provided for the proposed water reclamation and reuse 
project, including estimated costs. 

Task 10. Report 
Prepare a Title XVI feasibility report that organizes and describes the work performed in the 
previous tasks and meets applicable requirements ofRM Directives & Standards WTR 11-01. 

Task 11. Proiect Administration 
Monitor the project staffing, budget and schedule during the project. Provide semi-annual 
financial and program performance reports to the Bureau of Reclamation. 

Evaluation Criteria 

Evaluation Criterion 1: Statement ofProblems and Needs -10 Points 

Points will be awarded based on the presence ofwatershed-based water resource management 
problems and needs for which water reclamation and reuse may provide a solution. Describe in 
detail the water resource management problems and needs in the area and explain how water 
reclamation and reuse may address those problems and needs. Additional consideration will be 
given to proposals that explain how the problems and needs in the area may be impacted by 
climate change, and/or if the feasibility study will include climate change information in the 
supply and demand projections used. 

McAllen is located in the Lower Rio Grande Valley and obtains the majority of its water supply 
through contracts with irrigation districts for Rio Grande water rights. Through these contracts, 
McAllen currently has approximately 36,000 acre-feet per year of water rights from the Rio 
Grande. The delivery system is primarily through open canals and a significant portion of this 
water is lost to evaporation, seepage losses and leakage prior to reaching the customers. In 
addition, Rio Grande water rights are subject to curtailment and their reliability is tied to 
upstream water availability as well as the enforcement of complex treaties between the United 
States and Mexico. 

McAllen is a part of the Rio Grande Water Planning Group (Region M). According to the 2011 
Region M Water Supply Plan, McAllen will have a water supply deficit beginning between 2010 
and 2020, and increasing to almost 30,000 acre-feet per year by 2060 (Figure 1). 

11 




5,000 ·,---------------------, 

-5,000 ···------ ­

-10,000 ·t---------- ­
···---------- ­

§' -20,000 +--------------­

···---------------- ­

·30,000 ·,,----------------- ­
! 

-35.000 ··f-----,------,-------------'--1 

{
._ 

": 
1i 
~ -15,000 
..:, 
CL 

ti)..... 
~ -25,000 

2010 2020 2030 2040 2050 2060 
---------·-- ­

Figure 1: Projected Water Supply Deficit for McAllen (2011 Region M Water Plan) 

In addition to its Rio Grande supply, MPU provides reclaimed water to two Calpine power plants 
from its North Wastewater Treatment Plant and to the City's Palm View Golf Course from the 
South Wastewater Treatment Plant. Elevated levels of dissolved solids in the treated effluent 
have presented challenges for using the water for irrigation, particularly during drought periods. 

In order to supplement its surface water supplies, MPU drilled one groundwater well that became 
operational in April 2013. The capacity of the well is approximately 1.5 mgd (-1,680 ac-ft/yr), 
although the City is currently using only about 1 mgd. The concentration of TDS in the well 
water is approximately 1200 mg/L. The well water is blended at a ratio of approximately 1:10 
with surface water in order to control blended TDS concentrations. MPU is currently in the 
process of developing a second well. 

In addition to acquiring supplemental supplies to eliminate the projected water supply deficit, 
diversification of supply is also desirable to MPU. With its current supply, MPU is almost 
entirely dependent on the Rio Grande for water. Not only does this expose MPU to the risk of 
curtailments and other water shortage conditions, but it also exposes MPU to the risk of other 
more acute issues associated with relying on a single source of supply. For example, a recent 
precautionary notification (dated April 30, 2014) from the TCEQ indicated a release of an 
unknown material on the Mexican side of the Lower Rio Grande watershed that was causing fish 
kills and was expected to migrate into the Falcon reservoir and from there downstream to all the 
Texas users on the river. For these reasons, relying on the Rio Grande for additional water supply 
is not considered to be a viable alternative for MPU. 

The impact of climate change on water supply in the Lower Rio Grande Basin was considered in 
the Bureau of Reclamation Lower Rio Grande Basin Study, completed in December 2013. The 
study found that climate change is likely to result in increased temperatures, decreased 
precipitation, and increased evapotranspiration in the Lower Rio Grande Basin. These changes 
will result in the need for an additional 86,438 ac-ft/yr of supply in the basin by 2060, in addition 
to the deficits projected in the Region M Water Supply Plan. These projected climate change 

12 




impacts further emphasize the need to develop diverse and sustainable supplies in the region. 
The proposed reclamation projects to be evaluated in this study will clearly help to meet this 
need. 

Evaluation Criterion 2: Water Reclamation and Reuse Opportunities- JS points 

Points will be awarded based on the extent to which the proposal demonstrates that the Title XVI 
feasibility study will explore opportunities for water reclamation and reuse in the study area. 

This feasibility study will focus on evaluating the best use ofMPU's treated wastewater effluent 
for augmenting existing potable water supplies and evaluating the potential for using local 
brackish groundwater sources. Potable reuse options will consider indirect potable reuse through 
surface water augmentation or groundwater augmentation, as well as direct potable reuse. With 
its current reclaimed water deliveries to the Calpine power plants and the Palm View Golf 
Course, MPU has approximately 9,000 ac-ft/yr of additional water from its North and South 
WWTPs that could be directed towards augmentation ofpotable supplies. Brackish groundwater 
options will consider blending with existing supplies or the use of advanced treatment to manage 
dissolved solids levels. A regional supply option, as discussed in the Lower Rio Grande Basin 
Study, will also be considered. 

(I) Describe how the feasibility study will investigate potential uses for reclaimed water (e.g., 
environmental restoration, fish and wildlife, groundwater recharge, municipal, domestic, 
industrial, agricultural, power generation, and recreation). 

The use of reclaimed water for this study is augmentation of potable water supplies through 
surface water augmentation, groundwater recharge or direct potable reuse. All options will serve 
municipal, domestic and industrial users through augmentation of the potable water system. The 
supply will help to address the projected water supply deficit illustrated in Figure 1 (Evaluation 
Criterion 1 ). 

(2) Describe the potential water market available to use any recycled water that might be 
produced upon completion ofa Title XVI project, as well as methods to stimulate recycled water 
demand and methods to eliminate obstacles to the use ofreclaimed water. 

Because the focus of the study is on augmentation ofpotable water supplies, the market for 
reclaimed water will be determined by the demand for these potable supplies within MPU' s 
service area. However, the biggest challenge in marketing potable reuse is the public perception 
that the water may not be safe. This issue will be addressed through development of a public 
outreach plan, as described in Task 9 of the Technical Study Description. 

(3) Describe the sources of water that will be investigated for potential reclamation, including 
impaired surface and ground waters. 

Three existing sources of water will be considered for potential reclamation. Each of these is 
described below. 

13 




SouthWWTP: 

The McAllen South Wastewater Treatment Plant was constructed in 1985 with several 

modifications during that time. However, generally the plant is at the end of its useful life. 

Construction is currently underway to replace the extended air plant with a conventional 

activated sludge facility with nutrient removal capability. Permitted annual average daily 

capacity of the existing plant is 10 mgd. The replacement facilities do not increase the permitted 

capacity. Current influent flow is approximately 7 mgd. Current influent quality is 240 mg/L 

CBOD, 190 mg/L TSS, and 28 mg/L ammonia. Projected effluent quality for the new facilities is 

10 mg/L CBOD, 15 mg/L TSS, and 2 mg/L ammonia. 


The new facilities include a new headworks structure with mechanical bar screens and grit 

removal, four activated sludge basins, three secondary clarifiers, a UV disinfection facility, and 

two post aeration basins. Hypochlorite disinfection is provided for 2 mgd of non-potable reuse 

and on-site plant water. A reuse pump station will also be constructed, but the reuse water 

distribution pipeline is not currently scheduled for construction. Sludge from the treatment 

process will be treated in an aerobic digester, mechanically dewatered, and hauled to a land 

disposal operation by a commercial contractor. The new facilities will be completed in 2017. 


NorthWWTP: 

The North Wastewater Treatment Plant was upgraded in 2011. The plant is an extended air 

facility with a permitted capacity of 11.25 mgd. Current influent flow is approximately 6.5 mgd. 

Current influent quality is 210 mg/L CBOD, 200 mg/L TSS, and 35 mg/L ammonia. In 2014, the 

average effluent quality was 1.36 mg/L CBOD, 3.21 mg/L TSS, and 0.08 mg/L ammonia 

nitrogen. 


The plant consists of a headworks structure with mechanical bar screens and grit removal, four 

extended air aeration basins, four secondary clarifiers, and UV disinfection. Aerobic digesters 

and mechanical dewatering are provided for handling the sludge. 


The plant effluent is pumped to a pond that is used to supply water to two Calpine power plants. 

The City has a contract with Calpine that allows the power plants to take up to one hundred 

percent of the plant effluent. During the winter the power plants take only about 70-80 percent 

of the effluent. During the summer they take the entire discharge. 


Brackish groundwater 

As noted in under Criterion 1, MPU currently operates one ground water well, which is of 

marginal quality with respect to TDS. As desalination will be a portion of any of the proposed 

reclamation project alternatives, this will serve to decrease salinity levels in the water supply as a 

whole, allowing for additional blending with this water source, and potentially allowing for 

greater use ofbrackish supplies. 


A hydrogeologic study commissioned by MPU in 2009 evaluated the potential yield and water 

quality characteristics of brackish groundwater supplies if wells were to be drilled on existing 

MPU property at the Southwest Water Treatment Plant site. Depending on the depth, TDS levels 

in the aquifer ranged between about 1,400 mg/Land 4,800 mg/L. The study found that the yields 

on the Southwest WTP site would likely be lower than other areas in the Lower Rio Grande area 


14 




and recommended that MPU carry out a broader evaluation of potential well locations before 
drilling on this site. Further hydro geologic studies in the area are planned as part of this 
feasibility study. 

In addition to the above sources, the study will also consider the potential of locating satellite 
treatment facilities at key locations in the collection system. In this case the source water will be 
raw wastewater. The cost benefit ofusing decentralized treatment to reduce conveyance costs 
will be evaluated. 

Evaluation Criterion 3: Description ofPotential Alternatives -15 points 

Points will be awarded based on the extent to which the proposal demonstrates that the Title XVI 
feasibility study will develop descriptions of water supply alternatives, including a proposed 
Title XVI project and other water supply alternatives. 

(I) Describe the objectives all alternatives will be designed to meet. What other water supply 
alternatives will be investigated as part ofthe Title XVIfeasibility study? 

The objective of this project is to determine the highest and best use of impaired water sources 
for MPU, including reclaimed water and brackish groundwater, in conjunction with use of 
existing supplies. This use will be evaluated based on the objectives defmed in Task 4b, which 
include the cost of water, the ability of the reuse project to delay the need for additional water 
supplies, reliability of the water supply offset or augmentation, project risk, and energy 
efficiency. 

(2) Provide a general description ofthe proposed project that will be the subject ofa Title XVI 
feasibility study. 

The proposed Title XVI project is the reclamation and beneficial use of impaired water sources, 
including wastewater effluent and brackish groundwater, to augment or offset potable water 
supplies for the City of McAllen. 

(3) Describe alternative measures or technologies for water reclamation, distribution, and reuse 
that will be investigated as part ofthe Title XVIfeasibility study. 

Three to five project alternatives will be developed and evaluated that have the potential to 
augment potable supply with reclaimed wastewater, brackish groundwater, or a combination of 
the two. The potential sources of water include treated wastewater effluent from the North and 
South WWTPs, untreated wastewater processed at one or more decentralized "satellite" 
treatment facilities, and brackish groundwater. 

Reclamation Alternatives 

The study will consider three main categories of reclamation, which may be combined to 
produce between three and five project alternatives: 
(1) Indirect potable reuse, via aquifer storage and recovery or surface water augmentation. 

15 




a. 	 The surface water augmentation option will explore the potential of exchanging 
discharge of reclaimed water from the South WWTP to the Rio Grande for rights to 
use more Rio Grande water from the current diversion locations. 

b. 	 The groundwater augmentation option will explore the feasibility of augmenting 
groundwater supplies by injecting reclaimed water from one or both WWTPs into the 